
E-1 €fr €fit! CYLINDER BLOCK CYLIN"DER HEAD

' " s ' -o - *  '  
r s? r@.R*@rli ^,u\a q* -s,*. $-

tr"ffiji-*@p
] t@#, . - ,HrS#' 4 ' . * - "

F €
s/N

€ *F.f+ ,{t €
Part No

+ w I + & f f i Description & €
Ouantifv

-& tl;
Remark

I
2
3
4
5
6
7
8
I
10
I t
I 2
13
t4
l5

12110/t62MJ
t212t/162MJ
12210/162fiJ
t22t4/ 156FMr-2
122t5/ 156F\tr-2
12216/156FMI-2
t22tg/2\ 49FtM
t222t/ 162)tJ
12236/156FMr-2
12237 / 163Ft&-2
r2243/1P50 &
t2246/ lP50FW,
r23rl/ 16gn--2
12312/16 4J
12313/16N,J

ttu{a4a
tfir.tfg*14
tfr*rca
fftn+€
fiFfttt.+g
+€048  (d  10x  o  1 .6 )
5fi i .E&fA (d12x16)
tfr*a+i*
4H (d8 )
fituJ!ffiff u8x 77

111604E(629 .5x  d3 )
56Cttr
qfl*#ssiH
4E Mlox to

Blocli, cylinder
Gasket, cylinder block
H€rd comp.,cyl inder

O-ring, d lox d 1.6
Dow€lpin, 6 lzx 16
Gsskei, cylind€r head

Stud, M8X84.6

O-ring. d 29.5x d3

Nur. Ml0x l6

I
I
I
I
I
2
2
I
I
1
2
2
I
I
4

- - l -



8.1 5fr €fi* CYLINDER BLQCK & CYLINDER HEAD

xi,-@
WF-,{o"*I

B ' '

W'%@u
) v 3

s/N
€ # . f+ . I t  €

Part No
+ f l t r 8 f f i Description & E

Ouatrtifv

_ & } }

Remark

l'7
1B
19
20
2 l
22
23
24
25
26
27
28
29

12315,/ 156FMr-2
12345/t6%u
17310/156FMI-2
t7321/ 156FMr-2
r9300,/161MJ
34210,/156FMT-?
34931,/ 156F[,{I-2
GB,/T5783
GB/rr6674. I
GB/TgOO
cB/t1667 4. I
GB/T29.2
GBIT899. I
GBIT6t70

idrE4H 6
qfiH&4H Io
*<€rca
048  (O33 .5x  O3)
n6#,6d
^7U * (D8EA Mn)
4-,k4H4*
ffi& M6x 12
ff iBM6x20
8&M6x35
6&Mox30
6& l[6 x 20
4E 6 x25
ts4 M6

\[asher,6
Washer, l0
Pipe comp., intake
O-r ing, O33.5x d3
ThermostrtAssy
Plug, spark (D8EANGK)
Clamp, ignition coil
Bolt, M6x 12
Bolt ,  M6x20
Slnd, M6x35
Bolt, M6x30
Bolt ,  M6x20
Stud, M6x25
Nut! M6

1
2
I
1
1
1
t
2 . .
2
2
4
2
2
2

- - 2 - -



gd i,dLf6 CAMSHAFT & VALVES

,.e,i,"Trig a;?

ffigi\'v*,
:s.'7 #*'

\Jf- 
' " tuQrr€

. F E
s/N

5 f l . f + 4 r €
Part No

+ * [ f + € t E Description & € t
Ouantity

6 t r
Remark

I
2
3
4
5
6
7
8
9
10
l 1
12
13
14
15

14730,/156FMI 2
1426t/ 162MJ
14220/ t56FMt 2
14440/ t56FVr 2
14451/ l56FMt-2
14452/ L62FMJ
t4132/ I62FMJ
Al34/ r56Fl,tr 2
14250 / 156FMr-2
14710/t62Fy.J
14720/ 162Ftu
14755/i56FMI-2
147 56 / 156FMr-2
147 5r /156FMI-2
147 53/ r56FMr-2

}li*q
ffifr+1e
Estr{t16ft4e
#En&44
TffiE
T#HH
Fdieftfi
4fr
}8fi4E
ittft
fitqi:
qllrf*€
RF A4S
tt.r*g l'.s
iFfl.4fi&

oil seal, valve steb
Sclev, valve clearance adjustins

Support , Rocker AlD

Shaft roYer Rocker lrir

Spring

Valre, Exhaust
Spring, valve outer
Sprins, valve Inner

2
I
I
1
2
1
1
I

, 2
I
1
2
2
2
2

- - 3 - -



E-2

I

gd€dLf6 CAMSHAFT & VALI/ES I

".a\@'' 8s^- '€
"-ru^ ,-€

"B '�f

\ l--
\\(!vt

t Y?*,

F €
srN

€ s ,f+.fr €
Part No + f f i 4 + 4 f f i Description

)Hr E

Ouantitv
6 l t
Remark

16
I7
18
t9
20
21
22
23
24

26
27

r47 54/ 156FMI-2
|4752/I56FM1 2
144r5,/156FMI 2
GBlT5783
14416/156FMI-2
14135,/156FMr-2
14425 / r56F\tI-2
14454/ t56FMt 2
14136 , /156F  I2
14453,/156FMI 2
14137 /l56FM1 2
GBIT16674.I

€ll 1439ft8
infix
tfliEffiiEtr*€I
4S& M8 x 28
TNFJMiET&E

i4#sH
0 481 (20x2.5)
0  4 E l  ( 1 7 x 2 . 5 )
Ee€ & +0+dt3 &.
ffi& M6x 12

Seat, spring inner
Cone, spl i t
Scre{, Valve Clearance adjusting
Bolt ,  8x28
Locknut, Valve Clear:ance
l{asher
i{asher

o-r ins (20x2.5)
o-r ins (17x2.5)
Stopper, Camshaft
Bo1t,  Moxlz

2
4

3
2
I
3
I
I
I
I
I



E-3 E ft+Hfg# /<F?844 night crankcase water Pump Assy

22

N
ti,-;
' l
Ls

2A
F6

28

t 2 8
\6

3x "
2A

6

7
8
9
1 (

2A\6
2t

\6

F €
srN

€ #. f+ , f r  €
Part No

€ * r , f + e t 8 Description
4Cr E-
3l !9.

Ouantitv

a ili:

Remark

1
2
3
4
5
6
7
8
I
10
i I
I 2
13
14
15

11310
i  1319
15611/156FMr-2
15612/156FMI-2
13180
22810/162M,J
22a23/ 156F\1r-2
22a27/ l56F\11 2
22a22/156FMt-2
GB,/TgT
19252
19255/161W
19267
19211
19266/161W

fiss#€aa
EdrS#*S$4
dtiE,R
dris^ 0 4H
&fifii*ff
&atss9J.fr4a
0481(6 .8x1 .s )
HA4**grfrrsF
*6#ASAt0
tf trtH 0x30)
,(*tr
Eti# (8x 10)
A F O 4 E
FI*A
,(F4ffi

Cover Assy, crankcase RH
Gasket, crankcase cover
Dipstick
0-ring
0i1 seal
Lever conp, clutch
o-ring(6.8x r.9)
Spring
Caq clutch
Pin spl i t  (2x30)
Cover, Water Punp
Pin, Dox'el, O8x10
O-rins , Water Punp

{ater, Water Punp

1
I
I
1
I
I
1
I
I
I
I
2
I
I
I



E-3 Za d!+S46# :Kf ?E'l* Right Crankcasc & water Pump Assy

*'ffi@*w#
"6(ffi#,#"'
i* ]X,o,:'*'

s,/i.,1
+ * [ { + 4 t €

Part No + # 4 + E f B Description
f r t €

Ouantitv
6 S
Remark

16
T7
18
l9
20
2 l
22
23
24
25
26
27
28
29

19230,/16IMJ
19240/ 16t!ttJ
t9260 / 16111u
19253
tqz'�t0
cB/T893. 2
I 1318,/1 56FI,{I -2
19620/lP5iMJ
196r0
cBlT16674. I
GB/Tt6674. I
GB/T16674. I
GB/Tt6674. r
123t5 / l56FMl 2

,f.8-CJ4fr.e
^3jffi16€a
,<Ffi#+t
^+ta
^xt\4&*fr.4
HE IO
E&H (8x14)
&EqffiqA
fr.affil,.E&a
Eg& M6 x95
fx& M6 x 90
q& M6 x30
ts& M6x40
S H o

Motional Seal Conp. , Water
Motionless SeaI Cornp.,  water
oi l  Seal
Shaft, {ater Pump
Gear, .DriYen

C i r c I i p , l 0
Set Pin (8x 14)
Claop, Ifater hose
Hose
BoIt ,  Mox 95
BoIt ,  6x 90
BoIt ,  6x30
BoIt ,  Mox 40
Washer, 6

I
I
I
I
I
I
2
2
I
I
I
2
9
I


